
PARTS LIST FOR ITEM 58339

1/10 SCALE R/C 4WD HIGH PERFORMANCE RACING CAR
Parts code

1104	 ©2004 TAMIYA

R/C SPARE PARTS & HOP-UP OPTIONS
Item No.

50356	 	 20T, 21T AV Pinion Gear Set

50357	 *2	 22T, 23T AV Pinion Gear Set

50419	 	 Racing Radial Tires (2 pcs.)

50519	 	 C.V.A. Mini Shock Unit Set II (2 pcs.)

50810	 	 Racing Semi-Slick Tires (2 pcs.)

53008	 	 1150 Sealed Ball Bearing Set (4 pcs.)

53066	 	 1280 Sealed Ball Bearing Set (3 pcs.)

53068	 	 RS-540 Sport-Tuned Motor

53113	 	 Racing Radial/Slick Inner Sponge Set (4 pcs.)

53132	 	 R/C Fluorescent Color Antenna Pipes (4 pcs.)

53155	 	 Low Friction Aluminum Damper Set (2 pcs.)

53156	 	 Hard Inner Sponge Set (4 pcs.)

53163	 	 On-Road Tuned Spring Set

53293	 	 Reinforced Slicks Type-A (2 pcs.)

53294	 	 Reinforced Slicks Type-B (2 pcs.)

53295	 	 Tire Inner Foam (4 pcs.)

53335	 	 Reinforced One-Piece Spoke Wheels (2 pcs.)

53336	 	 Reinforced One-Piece Mesh Wheels (2 pcs.)

53338	 	 RC Tire Cementing Helper

53339	 	 CA Cement (for Rubber Tires)

53417	 	 Rubber Tire Application Primer

53439	 	 Anti-Wear Grease

53448	 	 4mm Hard Lock-Nut & Spacer Set

53497	 	 TT-01 Ball Bearing Set

53569	 	 Clamp Type Aluminum Wheel Hub (6mm Thick)

53571	 	 TRF Damper Set (Fluorine Coated, 4 pcs.)

53619	 	 C.V.A. Mini Shock Unit Cylinder (4 pcs.)

53620	 	 TT-01 Aluminum Propeller Shaft

53662	 	 TT-01 Turnbuckle Tie-Rod Set

53663	 	 TT-01 Ball Diff. Set

53664	 	 TT-01 Aluminum Motor Heat Sink

53665	 	 TT-01 Spur Gear Set (55T/58T)

53666	 	 TT-01 Metal Motor Mount

53670	 	 TT-01 Aluminum Racing Steering Set

53671	 	 TT-01 Front One-Way Unit

53672	 	 TT-01 Carbon Upper Frame

53673	 	 Toe-in Rear Upright (TT-01, TGS)

53674	 	 Adjustable Upper Arm Set (TT-01, TGS)

53682	 	 Aluminum Bumper Stopper (TT-01, TGS)

53689	 	 540-J Motor

53694	 	 TT-01 Stabilizer Set (Front)

53695	 	 TT-01 Stabilizer Set (Rear)

53696	 	 Super Stock Motor TZ

53697	 	 Super Stock Motor RZ

1825333	 	 Body

51001	 	 TT-01 Chassis

51002	 	 TT-01 A Parts (Upright)

	 	 (One whole A sprue and one more A1-7, A14 half-sprue for one car)

51003	 	 TT-01 B Parts (Suspension Arm)

	 	 (B1-B16, 2 pcs.)

9005719	 	 D Parts (D1-D7)

9005770	 	 H Parts (H1-H5)

51005	 	 TT-01 P Parts (Servo Horn) (P1-P7)

51007	 	 Urethane Bumper M (TT-01, TGS)

0445765	 *1	 Wheels (2 pcs.)

50454	 *1	 Racing Slick Tires (2 pcs.)

9005713	 	 Wheel Shaft Bag

	 Propeller Shaft (SB1)	 x1	 Rear Propeller Joint (SB2)	 x1

	 Front Propeller Joint (SB3)	x1	 Gear Box Joint (SB4)	 x4

	 Drive Shaft (SB5)	 x4	 Wheel Axle (SB6)	 x4

51006	 *1	 TT-01 Drive Shaft Set (SB4-SB6, 2 pcs. each)

51004	 	 TT-01 G Parts (Gear)

	 Bevel Pinion Gear (GB1)	 x2	 Spur Gear Stopper (GB2)	 x1

	 Diff. Gear Case (GB3)	 x2	 Ring Gear (GB4)	 x2

	 61T Spur Gear (GB5)	 x1

0555015	 	 1150 Plastic Bearing (RB1 x10)

9415977	 	 Metal Parts Bag A

9415978	 	 Metal Parts Bag B

9415979	 	 Metal Parts Bag C

9400074	 	 Metal Parts Bag D

9805629	 	 3x12mm Tapping Screw (MA1 x4)

50577	 	 3x10mm Tapping Screw (MA2 x10)

50578	 	 3x10mm Countersunk Tapping Screw (MA3 x10)

9805636	 	 3x6mm Screw (MA4 x2)

50576	 	 3mm Grub Screw (MA5 x10)

50038	 	 Tool Set (Box Wrench, Hex Wrench, MA5 x4)

50573	 	 2x8mm Tapping Screw (MA6 x10)

9805756	 	 3x32mm Screw Pin (MA7 x4)

9805755	 	 3x22mm Screw Pin (MA8 x4)

50594	 	 2x10mm Shaft (MA9 x10)

50355	 *2	 18T, 19T AV Pinion Gear Set (MA10...etc.)

51008	 *1	 Bevel Gear Set (TT-01, TGS)

	 	 (MA11 x1, MA12 x2, MA13 x3)

4305125	 	 Motor Plate (MA14)

9805573	 	 3x18mm Step Screw (MB1 x2)

50582	 	 3x14mm Step Screw (MB2 x5)

50586	 	 3mm Washer (MB3 x15)

9805699	 *1	 Coil Spring (MB4 x2)

50575	 	 2.6x10mm Tapping Screw (MC1 x5)

9805868	 	 2x10mm Screw (MC2 x10)

9805758	 	 2mm Washer (MC3 x5)

9805557	 	 4mm Flange Lock Nut (MC4 x4)

50197	 	 Snap Pin Set (MC5 x5, MC6 x10)

9805240	 	 3mm O-ring (MD1 x7...etc.)

50171	 	 Heat Resistant Double-Sided Tape

50595	 	 Nylon Band w/Metal Hook (10 pcs.)

87025	 	 Ceramic Grease

45029	 	 ESC TEU-101BK

	 Instructions	 x1	 ESC (TEU-101BK)	 x1

7435035	 	 Motor

9805520	 	 Antenna Pipe (30cm) (300 pcs.)

9495456	 	 Sticker (a & b)

1050378	 	 Instructions

1000280	 	 Empty Box

*1	 	 Requires 2 sets for one car.

*2	 	 Only 19T and 22T can be used.

Parts code


